



Pakistan Council of Scientific & Industrial Research

LABORATORIES COMPLEX, FERROZPUR ROAD, LAHORE-54600 - PAKISTAN

Doc. # LLC / QMR / FF / 030 Issue Date: Jan. 26, 2004 Issue # 01 Rev. # 00



TEST REPORT

Report No. MSRC/RAG/75-04/06

Date: 08-04-2006

Name & Address of Client: M/s Punjab Iron Ore Mining Company DHA, Lahore.

Request Ref. No: & Date: Nil Dated: 29-03-2006

Description of Sample(s): Testing of Iron Ore

No. of Sample(s): One (1)

ILO Log # & Date: 43 Dated: 05-04-2006

Ref/Code #: RAG-25/06

Method used/Specs: Instrumental / Conventional

Testing Date: 07-04-2006

RESULTS

Fe 62.29 %

SiO₂ 6.85 %

◆-----◆ END ◆-----◆

- This test report is based solely on the particular sample(s) supplied by the client and should not be reproduced in part.
- Sampling has not been performed by the PCSIR Labs. and the PCSIR does not accept the responsibility that the sample(s) supplied is/are truly representative sample(s) of any batch or stock or entire production.
- While the PCSIR agrees to take every reasonable precaution to ensure validity of its test results, it assumes no liability therefore beyond the amount of the fee charged for the analysis/test.
- The party shall assume full responsibility for the ethical use of the results in the test reports and the laboratory shall be held free from any and all claims, which may result from the use of such data by the client or others.
- After completion of the report the sample will be preserved for one month until negotiated otherwise.
- The contents of this report cannot be, in any manner, used for the publicity of the product or any advertisement.

Report prepared by:

Rehmat Ali Gohar

Rehmat Ali Gohar
Principal Scientific Officer

Jayyaz Mahmood
08/04/06

HEAD
Materials Science Research Centre

Countersignature

[Signature]
8-4-06

Director General